(7 )

N it/

M-8450
Spare Parts List

§

(1Y I

SATO America, Inc.
545 Weddell Drive

Sunnyvale, CA 94089
Tel (408) 745-1300 July 12’ 1993
%

\K FAX (408) 745-1309




© Copyright 1993
SATO America, Inc.
Sunnyvale, CA 94089

All rights reserved. No part of this document may be reproduced or issued to third parties in any form whatever
without the express permission of SATO America, Inc. The materials in this document are provided for general
information and are subject to change without notice. SATO America, Inc. assumes no responsibility for any
errors that may appear.



ITEM #

10

11

12

13

DRAWING #

RA1682000

RC0682000

RC1680000

RF0680000

RC2681000

RB4681000

RJ1684000

RA2683000

RD2682000

RB6682000

RD0680400

RB5680000

RB4680000

M8450

DESCRIPTION

SIDE FRAME ASSEMBLY

THERMAL PRINTHEAD ASSEMBLY

PLATEN ASSEMBLY

PITCH DETECTION ASSEMBLY

RIBBON ASSEMBLY

LABEL UNWIND ASSEMBLY

PCB ASSEMBLY

COVER ASSEMBLY

RIBBON SAVER ASSEMBLY
(OPTION)

DISPENSER ASSEMBLY
(OPTION)

CUTTER ASSEMBLY
(OPTION)

REWINDER ASSEMBLY
(OPTION)

EXTERNAL UNWIND ASSEMBLY
(OPTION)

PAGE #

12

15

18

22

25

28

34

39

43

50

55



1/58




2/58

g§§x___’

e

frem
2000

14168

DRAR. HAME Bide

DRAT. No.




3/58




4/58

DRAR NAVE Bide freme assy
DRAZ.No.  RA41682000




M-8450 5/58
Itcm # | Part Number | Part Namc [0ty
01 |MD3400822 Pan head screw(2JP4008+SW+WS) 12
02 |MD3401222 Pan head screw(2JP4012+SW+WS) 12
03 |[PD2680001 Side frame I
04 |pT2108006 | Dry metal T 1
05 |PT2110006 Dry metal 1
06 |[PB0680000 Idle gear post Rl
07 |PE6680000 Idle gear 1
08 |PT2005005 Dry metal 1
09 |ND0040030 E-snap ring E4 1
10 |PA3685200 Sensor bracket 1
11 [MD4251022 Pan hcad screw(2JP2510+SW+WL) T2
12 |RB0€81000 Motor sub 1
13 |MD4401622 Pan hcad screw(2JP4016+SW+WL) 2
14 |[PA1190000 Plate nut (A) PR
15 |PR1681500 Motor pullcy 1
16 [MJ1300421 W-point screw(M3x4) BN
17 |PT8130064 Timing belt T
18 |[PE5680000 Guide shaft 1]
19 [MF0301222 Pan tapping screw(M3x12) 1
20 |PA2681301 Stop plate 1
21 |PR3680002 Guide bracket 1
22 |PE1681500 Guide cover 1
23 |PE5680100 Knob 1
24 |PB0680400 | - “|Guideshat T T 3
25 [MD4400822 Pan head screw(2JP4008+SW+WL) 5
26 |PA3680106 Side frame ]
27 |MD4301022 Pan head screw(2JP3010+SW +WL) 4
28 |PE1010400 Guide roller (A) 3
29 |MD4301222 Pan hcad screw(2JP3012+SW+WL) 2
30 |MF0301522 Pan tapping screw(M3x15) 1
31 |PA3682600 Set bracket 1
32 [MD4400822 Pan head screw(2JP4008+SW+WL) 2
33 |PE1680000 Shafl bracket 1
34 |MF1300622 Flat tapping screw(M3x6) 2
35 |PE6680100 Sensor gear 1
36 |MJ1300421 W-point screw(M3x4) 1
37 |PB0680500 Gear shafl 1
38 |PE5680200 Knob 1
39 [MJ1300421 W-point screw(M3x4) 1
40 |PA3683000 Retainer plate 1
41 |[MD4300622 Pan hcad screw(2JP3006+SW+WL) 1
42 |PB0684900 Post 2 |
43 |PA3684200 Belt cover 1]
44 |MD4400822 Pan head screw(2JP4008+SW+WL) 2
45 {PR3680200 Lock plate 1
46 [MD4400822 Pan head screw(2JP4008+SW+WL) 1
47 |MD4400622 Pan head screw(2JP4006+SW+WL) 1

RA1682000 (Side Frame Assy)



6/58

M-8450
Itcm # | Part Number ] Part Name {0t
48 |RH1680300 Scnsor cable sct i
49 |PE1680100 Spacer 7 !
50 |MD4201022 Pan head screw(2JP20104 SWHWL) 4
51 |MD3300622 Pan head scrow(2JP3006+SW+WS) | 1
52 |{QC6690101 Sensor sticker(A) o ol
53 |PA3685300 Reflccting platc - !
54 |MD4250522 Pan head screw(2JP2505+SWHWL) 2
55 |NA1030022 Flat washerQWL3) o 12

RA1682000 (Side Frame Assy)



7/58

:t

b/

al head ess

0682000

)
hc

A_;€AHE_UJ§5@

Bh
H. No.

DRA
DRA




DRAR. HAYE Thermal head escy
DRAT No. RC0682000




9/58

P‘E?:!‘i}& Mermal hezd E§§I,
D

RAR. No._ RC0682000




10/58

M-8450

Item #|Part Number | Part Name Oty
01 |GH000211A Thermal hcad/MR450 o 'l
02 |MD3301222 Pan head screw(2JP30121SW I WS) 2

03 |PB0680600 |  |Holdershan !
04 |PA0680000 Spacer I
05 |PA3683301 Thermal head holder - I
06 |MD4401022 Pan hcad screw(2JP40104SW+WL) | 3
07 |PA4680300 ~ 'Head springiAy T 7 [
08 |MD4300622 Pan head screw(2JP3006+SW+WL) 4
09 |PA3683400 Rollcr bracket o T 1
10 |PB3680600 Ribbon roller i
11 [pT1105020 |  |Ballsupporter - 2
12 [PA1680000 Adjust plate(A) 1
13 |PB5080400 Eccentric collar B T
14 [MD4300622 Pan head screw(2JP3006+SW+WL) T
15 |MD3300822 Pan head screw(2JP3008+SW+WS) R
16 [PA1680800 Clamp Plate ) 1
17 |MD4400822 Pan hcad screw(2JP4008+SW+WL) 2
18 |PD0680500 Head sub holder 1
19 |MD1400822 Pan head screw(2JP4008+WS) 2
20 |PB5680000 Positioning collar T2
21 |JC208161A Hcat shrink tubc 1
22 [PB0680800 Stopper shaft Bl
23 {PE1600900 Stopper cam 2
24 |ND0060030 E—snaﬁ}ing E6 ' |4
25 [PB2683100 Spacer 1
26 |PA1681800 Lock lever N 1
27 |PD1680800 Handlc(A) 1
28 |[MJ1300424 W-point screw(M3x4) 12
29 |PD1680900 Handlc(B) 1
30 |MA1301022 Flat head screw(2JD3010) 12
31 |PC2680400 Open spring 1
32 [MD1301222 Pan head screw(2JP3012+WS) I
33 |[MT1300522 Hex nut(2N3) 1
34 [PB0680900 Platen stay I
35 |MD4401022 Pan head screw(2JP4010+SW+WL) 1
36 |PR1340500 Anli-static brush 1
37 |MD4300622 Pan hcad screw(2JP3006+SW+WL) 2
38 |PD06B0100 'Stay (A) ) 1
39 |[MD4401622 Pan hcad screw(2JP4016+SW+WL) 2
40 |PB0685000 [Stay (B) I
41 [MD4401022 Pan head screw(2JP4010+SW+WL) 3
42 |PB0680500 Roller 3
43 |[PT2008008 Dry mctal 6
44 |PA2680901 Head cover 1
45 |MD4400822 Pan head screw(2JP4008+SW+WL) 4
46 |QC6680900 Sticker N B
47 [PA1681900 Adjust platc (B) 1

RC0682000 (Print Head Assy)



M-8450

Item #{Part Number Part Namc [Ql)
48 |PB5680100 Adjust nut ]
49 {MD3401022 Pan head scrc“(ZJPJ(H(HSW ' WS) S 1

50 |PA3680500 | i |Nut plnlc B I

51 |MA1300822 | |Flathead screw(2JD3008) T T
59 |PA3684000 Scnsor cover T B
60 |MD4301022 | Pan head screw(2JP3010+4SW4WL)- 11
61 |MD4300822 Pan head screw(2JP300U84 SW+WIL) T
62 |PH1681000 Hcad subcover (A) 1
63 |RH1680500 o H-power cable sub T
65 |PA1660100 Adjust plate j
66 |PA2680000 Head cover [
67 |PE1680600 Lever o a T
68 |PE1681601 Lock lever handlc T

RC0682000 (Print Head Assy)

11/58



12/58

NAME Platen assy

[ DRAY.

RC1682000

DRAW . No.




DRi#.N2ME Platen zssy ]
DRAR. No.  RC1680000 |

13/58



M-8450

14/58

Item # | Part Numbcr] Part Name 1O
01 |MD4300622 Pan head screw(2JP300G 1 SW HWL) ’ 2

" 02 |PRO680201 Platen ]

03 |pTi112060 | Ball supporter 2
04 [PR1681400 Platen pulley T T 2
05 |PJ7680000 Flange R
06 {MD3251422 Pan head scrc“v(zjiiﬁiilé'\i«'f%) T 2
07 |PA1680900 ~lBalisupporter clamp 7 2
08 |PE6680200 Platen gear I
09 [PJ0680300 Ribbon pulley T 1
10 [MJ4400524 ~ | W-point screw(M4x5) I )
11 |PA1681000 - Spacer T T T R

RC1680000 (Platen Assy)



15/58

DRAW NA¥L Pitch sensor Assy
DRA¥ No,  RF0680000




16/58

DRAW NAME Pitch sensor Assy
DRAY¥ K¥o.  RF0580000




M-8450

ltem #|Part Number] [ Part Name [Qty
01 |RJ1685700 Driver PCB(W/0O ROM) 1
02 |MD4300622 Pan head screw(2JP3006 1 SWWL) T 1 2

03 |pA36s3l00 | Shicld ptatc ]2
04 |MD3300822 _|Pan head screw(2JP3008+SW+WS) |2
09 |PT9689300 Post 12
10 |PA3683200 Conneclor cover - R
11 |MD4250622 EHE&EEF&T@?E%MSW«\W! ) ]2
12 |PB2682500 IPost R Y
13 [KAB00071A Lithium Battery o 1
14 |PE1601301 Battery casc o o
15 |MF0300822 |Pan tapping screw(M3x8) T 1

RF0680000 (Pitch Sensor Assy)

17/58



18/58

IDRAW NAME Ribbon Assy -

DPA¥ No. L. RC2681000




19/58

| DRAY NAME Ribbon Assy T
DRA¥ No. , RC2681000




20/58

DRA¥_NAWE Ribbon Assy
DRA¥ No. IRC2681000




M-8450

Item #|Part Number| Part Name 1Qty
01 |{PA3680800 Ribbon framc R
02° [PT1112080 Ball supportcr o 2
03 [MD0301222 Pan head screw(2JP3012¢SW)y | 2

"04 [MT1300522 ""|Hex nut(2N3) I
05 |[PC0480100 Spring 2
06 |PBO681300 ~|Ribbonshan 12
07 |PE8680200 Tension pulley |2
08 [MAl1250822 Flat hcad screw N 4
09 [MD0303022 Pan head screw(2JP30304SW) 2
10 |MT1300522 Hex nut(2N3) o i
11 |PA06B0300 Friction washer T 12
12 |PA0680200 Guide platc (A) xS
13 [PB0681400 Ribbon boss 2
14 |[PT2010010 Dry metal 14
15 [NG3140630 Spring pin 2
16 |MA1250822 Flat head screw 4
17 |PA4680001 Stopper spring 4
18 {MD0300422 Pan head screw(2JP3004+SW) R
19 [PT2301020 Oil-lcss dry metal o 2
20 |[PA0680400 Disc 12
21 [PC1680000 Unwind spring 1
22 |pC1680100 Rewind spring 1
23 |[PB2680400 Boss 2
24 |MJ1300524 “IW-point screw(M3x5) 2
25 |PE2680100 Collar 2
26 |PA3693501 Ribbon sub frame 1
27 [PT1112080 Ball supporter 2
28 |MD4400822 Pan head screw(2JP4008+SW+WL) 2
29 [PJ1680202 Rewind pulley T
30 |MJ1400424 W-point screw (M4x3) 1
31 [PJ7680600 Flange 2
32 |MD4301022 Pan head screw(2JP3010+SW+WL) 2
33 [PTB165064 Timing belt P
34 |PB2691100 Ribbon shaft collar 2
35 [PA1682000 Ribbon shafl bracket 2
36 |MD4300622 Pan head screw(2JP3006+SW+WL) 4
37 |PA6681300 Platc (C) 1
38 |PA6681200 Plate (B) 1
39 |[MD4401622 Pan hcad screw(2JP4016+SW+WL) 8
40 |MD4401022 ~ |Pan head scrcw(iJNO 10+SW f-WLi_—_ 2
41 |NA1040022 Flat washcr(QWL4) 2
42 |MT3400722 Hex nut(2N4) 2]
43 |NB0040022 Spring washcr(2SW4) 2
44 [MD4300822 " |Pan head screw(2JP3008+ SW+WL) 2
45 |PA06B0500 Spacer 2
46 |PA3680900 Ribbon sub frame 1

RC2681000 (Ribbon Assy)

21/58



22/58

RB681000

DRAY NAVME Lzbel Unsind Assy —J




23/58

DRAY NAME Label) Unsind Assy

RB468100O

r No.

DRA




M-8450
Item #|Part Number| i Part Name 06
01 [PB0681500 Label unwind shal ]
02 |ND3160024 CsnnpﬂngiG _W_‘__¥7 2
03 [MJ1300524 W-pointscrew(M3x5) 2
04 |PA2680100 Labcl guide plate IR
05 [PE2680200 Spacer R
06 |PE4080100 {Paper guide ) 2
07 |[PT2016010 Dry metal 3
08 |PT92100QY Oring o o
09 |MF0302022 Pan tapping screw(M3x20) R
10 [PB2680700 Spacer R
11 |PB2080400 Stopper - 1
12 |MF1300822 Flat tapping screw(M3x8) 2
13 |PE4080200 Guide stopper R
14 |PA1210400 Spring 1
15 |PE4210100 Core (3 inch) 1
16 |MF0300822 Pan tapping screw(M3x8) o
17 |PV3680000 Paper guide 1

RB4681000 (Label Unwind Assy)

24/58



25/58

| DRAR.NAME . C.B essy
DRA¥.No. RJ1684000




26/58




M-8450

ltem #|Part Number | | Part Name [Qty
01 |RJ1685700 MainPCBA !
02 |MD4300622 Pan head screw(2JP3006 I SWIWL) | 2
03 |PA3683100 Shicldplatc 2
04 |MD3300822 Pan head screw(2JP3008+SW+WS) 2
09 |PT9689300 Post - R )
10 | PA3683200 Conncctor cover T
11 |MD4250622 Pan head screw(27P2506+SW+WL) 2
12 | PB2682500 Post R )
13 |KAB00071A Lithium battcry - T
14 |PE1601301 Baltcry casc T h 11
15 |MF0300822 " |Pan tapping screw(M3x8) i

27/58

RJ1684000 (PCB Assy)



28/58

DRAE. NAME Lover assy
DRAT. No. RA42683000




29/58




30/58

]

b

A2683000

DRAK. NAME tove[ 2ss

DRAF. No.







M-8450
Itcm #| Part Number| | Part Name 1ty
1 |PH1684300 Framc sub o !
2 |PT9689000 Magnct catch I
~ 3 [MD4300822 Pan head screw(2JP3008ISWH+WL) |2
4 [PE1680200 Protector o
S5 |RJ1683100 Opcration pancl sct 1
6 |MD4200622 Pan head screw(2JP2006+SW+WL) 4
7 |MD4300622 Pan head scrcu'(ZJPl()()(‘+SW+WT)‘ B :r"* f
8 (PH1683600 Sct bracket(U) Pl
9 [IMA7300622 Truss screw 2
10 |RH1680610 External power - ‘;'IT
11 [MA0201022 Pan head screw(2JP2010) )
12 |MT1200422 Hex nut(2N2) )
13 |KA500041A Power supply ;:Em
14 |MD4400822 Pan head screw(2JP4008+SW+WL) P2
15 |RH1680700 Power cord sct(DC) 1
16 |GA200061B Power switch 1
17 |HJOQO211A Noise filter ]
18 |HD500071A Fusc holder 1
19 [HD100021A Fusc )
20 |PT9689500 Spacer B
21 |MA1300622 Flat head screw(2JD3006) 2
22 [(PH1683800 Front pancl _‘4£;®
23 [MD4300822 Pan head screw(2JP3008+SW+WL) I 4
24 |PE1680300 ~|Handle I Y
25 |MF1301222 Flat tapping screw(M3x12) P2
26 |PH2680000 Window B
27 [NA1030022 Flat washer(2WL3) 6
28 |NB0030022 Spring washcr(2SW3) T 6
29 [MT1300522 Hex nut(2N3) 16
30 [PH1683300 Upper cover 1
31 |MD4300822 Pan head screw(2JP3008+SW+WL) 3
32 [PH1684000 "1Sub cover T
33 |NA1030022 Flat washer(2ZWL3) L2
34 [NB0030022 Spring washer(2SW3) 12
35 |MT1300522 Hex nut(2N3) 2
36 |PT9689000 Magnet catch 1
37 |NA1030022 Flat washcr(2WL3) 2
38 |NB0030022 Spring washer(2SW3) 2
39 |MT1300522 Hex nut(2N3) 2
40 [PH1680400 Rear cover o
41 |MD4300822 Pan head screw(2JP3008+SW+WL) K
42 |PH1680900 Cover T 1
43 |NA1030022 Flat washer(2WL3) 2
44 |NB0030022 Spring washer(2SW3) 2
45 [MT1300522 Hex nut(2N3) 2
46 |PH1681000 Head sub cover (A) 1
47 |MD4300622 Pan head screw(2JP3006+SW+WL) 12

RA2683000 (Cover Assy)

32/58



33/58

M-8450

Item #|Part Number Part Name 1()_(}
48 |PH1680500 Label guide j 1
49 [PH1684200 Labcl cover ~ B
50 [MT1300522 Hex nut(2N3) 2
51 [NA1030022 Flat washcr(2WL3) 2
52 |MD4300622 Pan hcad screw(27P3006+SW+WL) RN
53 [PT6680100 Rubber fool - 4
54 |RF0680200 _|Micro switch 1
55 IMD3201022 Pan hcad screw(2JP2010+SW+WS) 2
56 |RH1682502 Opcration cable T 1
57 |RH1683100 Upper Cover FG linc sub 1
58 |RH1683200 EXT FG linc sub T
59 |RH1663300 Print PCB FG line 1
60 |RH1683400 Centoro FG linc sub 1
61 |RH1683500 Print PCB FG line 1
62 |RH1683600 Print PCB FG line 1
63 |MD3401022 Pan hcad screw(2JP4010+SW+WS) 3
64 |PB0684100 Post 2

RA2683000 (Cover Assy)



34/58

DRA¥. NAME Ribbon saver un

RD2682000

DRAT. No.




35/58

nii;‘

. RD2682000

[ DRAF. ]
LDRAE.NO

RAF. NAME Ribbon saver u




36/58

DRAK. NAME Ribbon saver v

RD2682000

DR:\H No.




M-8450
Item #{ Part Number Part Name j()t_\
01 [RB0681100 Ribbon rewind motorsub | ]
02 |PR1681901 Moorpullcy ——— "~ T
03 |MJ1300524 W-point screw(M3x5) o |2
04 MD4401222 Pan head scrcx\'(ZJT’i(_)ﬁ; SW+V\£L) g
05 [NA1040022 Flat washcrQWL4) o |2
06 |MT3400722 Hex nut2Nd) |
07 |PJ0680708 C[Ribbon rewind pulley |}
08 |[MJ1300524 W-point screw(M3x5) 2
09 [PT8075048 Timing belt ]
10 |PA3685500 Gear bracket 1
11 |MD4300822 Pan hcad screw(2JP3008+SW+WL) | 2
12 |[PB0684000 Post i
13 [MD4300622 Pan hcad screw(2JP3006+SW+WL) 2
14 |PT1111050 Ball supporter 2
15 |PB9680000 Push screw 1
16 |PR1681001 Driven pulley 1
17 |RB0680600 Lift up motor sub 1
18 [MD4300622 Pan hcad screw(2JP3006+SW+WL) )
19 |PR1480202 Motor pulicy 1
20 |MJ1300524 W-point screw(M3x5) 2
21 |PA3682000 Screw holdcr i
22 [MD0300622 Pan hcad screw(2JP3006+SW) 2
23 {PT8048064 Timing belt 1
24 |PA3682100 | " IHeaduplever T T T
25 |MM0402022 " |Hex hole bolt(2J34020) 1
26 |NA1040022 Flat washer(2WL4) 3
27 [PA1680700 Nut plate o 1
28 |PR0680100 Feed roller I
29 [PT1112060 Ball supportcr 2
30 |PA1680200 Ball supporter clamp 1
31 |MD3300822 Pan hcad screw(2JP3008+SW+WS) 1
32 |PR1681400 Platen pullcy 1
33 [MJ1400624 W-point screw(M4x6) 2
34 [PTB098065 Timing belt 1
36 |PE1680400 Label guidc(A) 1
37 |MD3301422 Pan hcad screw(2JP3014+SW+WS) 2
38 |PR3680400 Labcl lid o 1
39 |PB0685500 Lid shaft ) 1
40 |PC2680500 Lid spring 1
41 [ND0015030 E-snap ring E-1.5 I
42 |PB3680800 Pressure roller s
43 |PT2005006 Dry metal 10
44 |PB0685600 Pressure roller shaft 11
45 |ND0040030 E-snap ring E-4 2
46 |PA3685700 Roller bracket 1
47 [MA1300622 Flat head screw(2JD3006) 2
48 |PA3685400 Ribbon sub framc 1

RD2682000 (Ribbon Saver Unit)

37/58



M-8450

Item #|Part Number| [ Part Name Oty
50 |PE10806200 Lid latch ]
51 |PB0665700 _|Lid ltchshan l

52 |ND0015030 | " |EsmpringE-l5 2
53 |PC1080000 Lever spring ~ R
54 |PA3686000 Lid bracket(U) R
55 |MD4300622 Pan head screw(2IP3006+SW+WL) | 4
56 |PB5010400 |Adjustscrew T T )
57 [MT1400722 Hex nut(2N4) ] I
58 |PC1010200 Head spring o 12
58 |PA3685900 Ball supporter T o
60 |MD4400622 Pan hcad screw(2JP4006+SW+WL) T
61 |PR3680500 Label guide 1
62 |RJ1682800 Lift up PCB assy 1
63 |HD200031A Fusc 1
64 |PA2681000 PCB bracket (H,U) T
65 |MD4300822 Pan hcad screw(2JP3008+SW+WL) 2
66 |RH1681500 Lift up cable sub - 1
67 'RH1681600 Lift up power cable sub T
68 |PA3682500 Scnsor bracket 1
69 |MD4300622 Pan head screw(2JP3006+SW+WL) 1
70 |PE1570300 Dispensc scnsor bracket 2
71 |PA3684500 Slit 1
72 |MF0250822 Pan tapping screw(M2.5x8) 2
73 |RF0680602 Lift up sensor set e

RD2682000 (Ribbon Saver Unit)

38/58



39/58

HAM Dispenser _unit
No. | RB6682000




40/58

DRAY._NAME Dispenser unit
DRAW. No. (RIS

spenscr |
682000




41/58

|

RB6682000

Dispenser_unil

NE

A AM
AX. Ho. .

N
{

AR. K
¥

[=3R-

D
D




M-8450

Item #|Part Number| | Part Name 104
01 |PR1680500 Frame (L) - !
02 [PR1681800 Frame (R) o !
03 |PA3684900 | Paper guide I
04 |MA1250622 | |Flat head screw(2JD2506) R
05 [PA3685100 Cutter plate L i R
06 |[MD0300622 Pan head screw(2JP3006+SW) |2
07 |PB1680100 | Stay B ]2
08 [MA1300622 " |Flat head screw(27D3000) RE
09 |MD0300622 Pan head screw(2IP3006+SW) ||
10 |PE2680400 Bush T
11 |PB6680100 Bush BE
12 |PR0O681900 Feced roller 1
13 {PE6680300 Feed roller gear T
14 [ND0O040030 Eﬁnnpﬁngézi T 1
15 |PA2681900 Dispense plate I
16 |[PA1680400 Nut plate ]2
17 [MA1300622 Flat hcad screw(2JD3006) 2
18 [PB0682000 Guide shalt o o
19 |PA3685000 BgﬁaikrMMrbnmka_"_-f—f B K
20 [PB0685300 Dispensc shaft 1
21 [PE1010201 Dispensc roller 4
22 {PV0681100 Dis;;cnsc roller T
23 |[ND0020030 E-snap ring E-2 R
24 |PB3680101 Pressure roller 7 T
25 |PT2005006 Dry mctal 2
26 |PB06B82201 Pressure roller shafl 1
27 |PC2680101 Torque spring (L) 1
28 |PC2680102 Spring (R) T

29 [PA0680601 Spacer (A) 1
30 [PB2681701 Spacer (B) I
31 |PE1570300 Dispense sensor bracket 2
32 IMF0250822 Pan tapping screw(M2.5x8) 12
33 [(RH1681100 bispcnsc sensor code sct T
34 |[PH1688001 Dispense cover 1
35 |PA0661300 Spaccr 2
36 |MD0300622 Pan head screw(2JP3006+SW) 7
37 1JG100011A Tic wrap 1
38 (MD4400822 Pan head screw(2JP4008 +SW+WL) 1
39 |PA3682300 Label guide (B) i

RB6682000 (Dispenser Unit)

42/58



= |

No.

_NAME ] Cutter wnilt

RNO6EBODDO

43/58



44/58

DRAF._NAME [ Culter_unit
DRAK. No. | Rposs0000




45/58

tler _unil
0

U
00680000

DRAY. No.

DRAW. NAME ¢
IR




46/58

DRA¥. No. RDO68O0OO




DRAR. No. | RD0580000

DRAX. NAME  [Culter_ un

it

47/58



48/58
M-8450

Item # | Part Number [ Part Name [Oty
01 {MD4400822 Pan hcad scrcw(ZJPJ_()()tfﬁ}h_/jﬂ_) o _l 7
02 [PR4680600 LR Cutter unit(PK0GBOV0O 1 PJ4480200) ]
04 |PA06B0701 Sensor slit |
05 |PE3690701 Spacer I
06 {PR1680700 Cutter pulley Rl
07 [MJ1300424 W-point screw (M3x4) ,-I_
08 |PA3681400 Guidc plate !
09 [MA1300622 Flat head screw(2JD3006) 2
10 |MD0300622 Pan head screw(2IP3006+SW) | 2
11 |[PD1680301 Stay o o
12 |MA1400822 Flat head screw(2JD4008) 12
13 [MD0400822 Pan hcad screw(2JP4008+SW) 2
14 |RF0680501 Sensor sub o B
15 |PE26B0600 Spacer 2
16 [MD3301022 Pan head screw(2JP3010+SW+WS) 2
17 |PR1680800 1dic pulley 1
18 |PR1690900 Cutter pullcy N
19 [MJ1300424 W-point screw (M3x4) 13
20 |PB0682300 Idlc pullcy shaft 1
21 [PT1107030 Ball supporter 2
22 |PB068B2400 Idlc bracket shafi 2
23 |PA1650000 Idle gear bracket 1
24 [MD4300822 Pan head screw(2JP3008+SW+WL) 2
25 (PB3680501 Tension roller T
26 |PT2106008 Dry metal 1
27 |PT8076064 Timing belt 2
28 |RB0680200 DC motor sub 1
29 [MD4300822 Pan hcad screw(2JP3008+SW+WL) 2
30 |PR1480202 Motor pullcy 1
31 [MJ0300624 W-point screw (W3006) 2
32 [PB0690300 Roller shaft 1
33 [NA1030022 Flat washer(2ZWL3) 1
34 |[NB0030022 Spring washcr(2SW3) 1
35 IMT1300522 Hex nut 2N3 1\
36 |ND0050030 E-snap ring E-5 e
37 |PB3680200 Roller 1
38 [ND0030030 E-snap ring E-3 4
39 |PB3680700 Feed roller 1
40 [MJ0300624 W-point screw (W3006) 1
41 [PB0682500 Feed roller shaft 1
42 |PT1108050 |Ball supporter 2
43 |PT9680300 O-R belt I
44 [RB0680300 Pulse motor sub .
45 |PES680400 Motor pulley 1
46 |MD4300822 Pan head screw(2JP3008+SW+WL) 1
47 |MA1300822 Flat head screw(2JD3008) |1
48 |PB0682600 Motor post 2 |

RD0680000 (Cutter Unit)




M-8450

49/58

Itecm #|Part Number Part Name ]Qty
49 |[PA3684600 Cuttcr brackci(PA2681503) 41
50 [MD0300622 Pan head screw(2JP3006 { SW) 2
51 [PT3000100 Hingc - 2
52 [MD4300822 Pan head screw(2JP3008+SW+WL) 4
53 |MA1300822 Flat head screw(2JD3008) 4
54 {PA3683600 Cutter protect 1
55 [(MD4300822 Pan head screw(2JP3008+SW+WL) 2
56 |PA3684700 Brush bracket ) 1
57 |[MD4300622 Pan head screw(2JP3006+SW+WL) 2
56 |PR1340500 Anti-static brush 11
59 |[MA1250622 Flat head screw(2JD2506) 2
60 |MT1250422 Hex nut 2Nx2.5 2
61 |PH1680700 Cutter cover 1
62 |MD4300622 Pan head screw(2JP3006+SW+WL) 2
63 [MA1300622 Flat head screw(2JD3006) 2
64 [RJ1662300 Cutter PCB assy 1
65 |HD200031A Fuse 1
66 |PE2680900 Spacer 2
67 |MA1300822 Flat head screw(2JD3008) 2
68 INB0030022 Spring washer(2SW3) 2
69 |NA1030022 Flat washer(2WL3) 2
70 |MT1300522 Hex nut (2N3x0.5) 2
72 |RH1680301 Cutter cable 1
77 |PH1681100 Cutter sub cover ST 1
84 |MD4301222 Pan head screw(2JP3012+SW+WL) i
85 |PA1682200 Spacer 2

RDO0B80000 (Cutter Unit)



50/58

DRAR._NAME Re
DRAX. No. R




51/58

DRAW. MNAME  {Rewinder unit
DRA¥. No. RB5680000




52/58

RAK. NAME

RA¥. NAME |
|

RAVW. no.

vinder_unil

< |

Re
RBs680000

=




53/58

M-8450

Item #|Part Number Part Name Qty
01 |PAS5680000 Bf!SC framnc . _l_
02 |PT6680100 Rubber foot 4
03 |PA6680100 Frame __14
04 [MD0400822 Pan head screw(2JP4008+SW) 4
05 |PA3681600 Cover stay (A) 1
06 |PA3681700 Cover stay (B) 2
07 |PH1682400 {Frame (R) 1
08 |[MD0400822 Pan head screw(2JP4008+SW) _2
08 {PA3681801 Sct plate 1
10 {MD0300622 Pan head screw(2JP3006+SW) 4
11 {PA6680300 Frame cover 1
12 |MD4300622 Pan head screw(2JP3006+SW+WL) 4
13 {PA6680400 Motor cover 1
14 |MD4300622 Pan head screw(2JP3006+SW+WL) 4
15 |MD4300622 Pan hcad screw(2JP3006+SW+WL) 3
17 |PB0682800 Guide roller shaft 1
18 {PE4080401 Guide roller 1
19 [PT2001006 Dry metal 2
20 [PE1011300 Band T
21 [NDO0OBOO0O30 E-snap ring E-8 2
23 |PB0682900 Driven shafl 1
24 |PT1122080 Ball supporter 1
25 |PB7010400 Rewind disc (A) i
26 [MJ1400424 | 7 |Wipoint scrow (M4x4) 2
27 |pPJ46B00O00O Friction washer 2
28 |[PEB680500 Pullcy 1
2% |PT1112080 Ball supporter }
30 [PB7010500 Rewind disc (B) 1
31 |PC2010501 Pin 1
32 |PC1680500 Friction spring 1]
33 [PV3010101 Adjust nut 1
34 [MJ1300424 W-point screw (M3x4) 1
35 |[PB0683000 Sub framc post 4
36 {MJ9000825 Thin head screw 4
37 |PA2680800 Sub frame 1
38 |MD4400822 Pan hcad screw(2JP4008+SW+WL) 4
39 (PT1110060 Ball supporter 1
40 |PA1190000 Plate nut (A) 2
41 [MD4401622 Pan head screw(2JP4016+SW+WL) 2
42 |PJ1681000 Drive pulley 1
43 |MJ1300424 W-point screw (M3x4) 2 ]
44 |Pv3681100 Stopper T
45 |PT9680100 O-R beit 1
46 |[PE4080600 Rewind boss 1
47 |PV36681200 Spacer |
48 |MF0301822 Pan tapping screw(M3x18) 3
49 [MD0301022 Pan head screw(2JP3010+SW) 1

RB5680000 (Rewinder Unit)



M-8450

Item # | Part Number | Part Name 1Ot
50 {PC2080100 Rewind pin R
51 |PA3684800 Plalc R
52 |[RB0680400 Rewind motor sct ) ]
53 1RH1681400 Rewind cable sub T
54 [RG1680100 Power switch sct BN
55 |RG1680200 Rewind switch sct T
56 |MD0300622 _|Pan hcad screw(2JP3006+SW) 4
57 |RH1683700 FG linc 1
58 |RJ1662400 Label rewind drive PCB assy o
59 |PG0550100 Spacer 1
60 |MD3300822 Pan hcad screw(2JP3008+SW+WS) 2
61 |MD3300622 Pan head screw(2JP3006+SW+WS) 1

RB5680000 (Rewinder Unit)




55/58

DRA¥. No. RBA680000




56/58

DRAX. NAME [ Extcrnal unsind unit
L DRAY. No. kBA680000




57/58

DRAW. NAME [ External_unyind_unit
DRAK. No. RB4680000

r@ ) -
e
é QI <\(/§\2/[ ? D



M-8450

Itcm #|Part Number| ] Part Name 1Qty
01 |PA668B0500 Frame R
02 [PT6680100 Rubber foot - 2
03 |PB0683500 Rollcr shaft T
04 |ND3160024 C-snap ring C-16 2
05 |[PA0680800 Stopper 1
06 [PE2680200 Spacer RS
07 |[PE4080100 Papcr guide ] 3
08 |PT2016010 Dry mctal ~ e
09 [PT92100QY O-ring B
10 |MF0302022 Pan tapping screw(M3x20) L _ _§
11 |PA3682400 Plalc I A
12 |PE2681100 Guide collar 2
13 |PT9680200 Knob BN
14 |PB0683600 Guide shaft (B) - 2
15 {MD0300822 Pan head screw(2JP3008+SW) 4
16 |ND0080030 E-snap ring E-8 2
17 |PB0683700 Guide shaft (A) 1
18 [PB3010100 Guidc roller 2
19 |PV1210000 Guide roller (B) 1|
20 |ND0050030 E-snap ring E-5 1
21 |MD0400822 Pan head screw(2JP4008+SW) 2
22 |PT9401022 Wing bolt 1
23 [PE4210100 Corc (3 inch) 1

24 |MF0300822 | Pan tapping screw(M3x38) 1

RB4680000 (External Unwind Unit)

58/58



